SOUTHWEST RESEARCH INSTITUTE®

6220 CULEBRA RD. 78238-5186 & F.O.DRAWER 28510 78228.0510 # SANANTONIO, TEXAS, USA ® (210)684-5111 = WWW.SWALORG

CHEMISTRY AND CHEMICAL ENGINEERING DIVISION
DEPARTMENT OF FIRE TECHNOLOGY

WWW. FIRE.SWRIL.ORG

FAX (210) 522-3377

INVESTIGATION OF THE SURFACE BURNING
CHARACTERISTICS OF A 0.011 IN. THICK FOIL-
FACED WALLCOVERING WITH A NONWOVEN
BACKING, ADHERED TO 0.5 IN. THICK GYPSUM
WALLBOARD WITH SHUR-STIK 111 ADHESIVE
TRADE NAME: WINFIELD FOILS

FINAL REPORT

Congisting of 6 Pages

SwRI® Project No.: 01.06058.01.180
Test Date: May 29, 2003

Report Date: June4, 2003

Prepared for:

MDC WALLCOVERINGS
1200 ARTHUR AVENUE
ELK GROVE VILLAGE, IL 60007

Prepared by: QEJ Approved by:
-7 / A_/—f-'s
W @éaacz»/ . O e
W T D)
Anthony L. Sauceda ggr L. Janssens, Ph.D.
Engineering Technologist irfctor
Material Flammability Section Department of Fire Technology

This report 13 for the information of the dlient, It may be used in ils entirety for the purpose of securing product acceptance from duly
constituted approvsl suthotites. This report shafi not be reproduced except tn A, without the written approvel of SwRI. Nefther this
report nor the name of the Institule shall be used in publkaty or advertisng.

DETROIT, MICHIGAN ({248} 353-2550 o HOUSTON, TEXAS (713)977-1377 & WASHINGTON, {C (301) 881-0226




INTRODUCTION

This report presents the results of an ASTM E 84 test on a specimen submitted by the Client, tested at
Southwest Research Institute’s (SWRI's) Department of Fire Technology, located in San Antonio, Texas. The
test is conducted in accordance with the procedure outlined in ASTM E 84-01, “Standard Test Method for
Surface Burning Characteristics of Building Materials” (NFPA 255, ANSI/UL 723 and UBC 8-1}.

This test method for the comparative surface burning behavior of building materials is applicable to
exposed surfaces, such as ceilings or walls, provided that the material or assembly of materials, by its own
structural quality or the manner in which it is tested and intended for use, is capable of supporting itself in
position or being supported during the test period. These tests are conducted with the material in the ceiling
position.

The purpose of this test method is to determine the relative burning behavior of the material by
observing the flame spread along the specimen. Flame Spread and Smoke Developed index are reported.
However, there is not necessarily a relationship between these two measurements.

For each test, a specimen measuring at least 21 in. wide x 24 ft long is required. The specimen may
consist of a continuous, unbroken length, or of sections joined end-to-end. When requested by the Client,
specimens are prepared at SwRI foliowing the Client's instructions. Unless otherwise indicated by the Client,
test specimens are conditioned as appropriate in an atmosphere maintained between 68 and 78°F and 45 to
55% relative humidity.

Immediately prior to the test, the specimen is mounted in the furnace with the side to be tested facing
the test flame. Sometimes, because of the nature of the material nndergoing testing, additional support (e.g.
wire, wire and rods, rods, and/or bars) is used to ensure that the specimen will remain in position during the

u test. The use of supporting materials on the underside of thetestspecimenmay-tower-the Flame Spread-Index—m70 -——— -
e A WHiGH TriTight be Obtained-if the specimen-could-be tested-without.such support, and the test resultsdo. ...

not necessarily relate to indices obtained by testing materials without such support.

The flame front position and light obscuration are recorded throughout the 10-minute test and used to
caleutate the Flame Spread and Smoke Developed indices. The temperature at 23 ft s also recorded.

The Flame Spread and Smoke Developed indices reported herein are relative to the results obtained for
mineral fiber-reinforced cement board and select grade red oak {moisture content between 6 and 8%). The
mineral fiber-reinforced cement board is the calibration material used to obtain 0 values for Flame Spread and
Smoke; red oak decks are used to obtain 100 values for Flame Spread and Smoke.

The results apply specifically to the specimens tested, in the manner tested, and not to the entire
production of these or similar materials, nor to the performance when used in combination with other materials.
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This standard should be used to measure and describe the response of materials, products, or
assemblies to heat and flame under controlled conditions and should not be used to deseribe or appraise
the fire-hazard or fire-risk of materials, products, or assemblies under actual fire conditions. However,
resulis of the test may be used as elements of a fire-hazard assessment or a fire-risk assessment which
takes into account all of the factors which are perfinent to an assessment of the fire hazard or fire risk
of a particular end use,

This standard does not purport to address all of the safety concerns, if any, associated with its
use. Itis the responsibility of the user of this standard to establish appropriate safety and health
practices and determine the applicability of regulatory limitations prior to use.

APPENDIX VI-E 1997 UNIFORM FIRE CODE

TABLE 8-A---FLAME-SPREAD CLASSIFICATION

= - _Cl ass P Flame_sp;;;dﬁlndex
[ 0-25
II 26-75
m 76-200
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ASTM E 84-01 REPORT

CLIENT: MDC WALLCOVERINGS
SWRI PROJECT NO.: 01.06058.01.180
TEST DATE: MAY 29, 2003

DALY TEST NO.: 1

DESCRIPTION OF SPECIMEN
DATE RECEIVED: 6-May-2003
TRADE NAME:* Winfield Foils
DESCRIPTION:* Printed metallic foil wallcovering
COMPOSITION:* Metallic foil adhered to nonwoven backing
THICKNESS: 0.011 in. (nominal)
UNIT WEIGHT: 6.57 ozfsq yd
COLOR:* Silver
SUBSTRATE:* 0.5 in. thick Type X gypsum wallboard
ADHESIVE:* Shur-Stik 111
.. SPBCIMENSIZE:  Three sections, 24.0 in, wide x 96.0in. long

CONDITIONING TIME: 16 days at 70°F and 50% relative humidity
PREFARED BY: ‘ SwRI staff on May 13, 2003

. SUPPORT USED: N(_me

*  From Client's material description and/or instructions
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ASTME 84-01 REPORT

CLIENT: MDC WALLCOVERINGS
SWRI PROJECT NO.: 01.06058.01.180
TEST DATE: MAY 29, 2003

DALY TESTNO.: |

TEST RESULTS (ROUNDED TO NEAREST 5)

FLAME SPREAD INDEX (FSI): 5
SMOKE DEVELOPED INDEX (SDi): 0
TEST DATA

UNROUNDED FSI: 2.6
UNROUNDED SDIL: 0.0
FS*TIME AREA (Ft*Min): 5.1
SMOKE AREA (%*Min): 3.7
FUEL AREA (°F*Min): 5626.9

OBSERVATIONS DURING TEST

IGNTITION TIME (Min:Sec): 0:19
MAXIMUM FLAME FRONT ADVANCE (Ft.): 0.6
TIME TO MAXIMUM ADVANCE (Min:Sec): 0:48
MAXIMUM TEMP. AT EXPOSED TC (°F): 612
TIME TO MAXIMUM TEMP. (Min:Sec); 9:51
TOTAL FUEL BURNED (Cb. F.) 530
 DRIPPING (Mim:Sec): ™ None B T
FLAMING ON FLOOR (Min:Sec): None
AFTERFLAME TOP (Min:Sec): None
AFTERFLAME FLOOR (Min:Sec): None
CALIBRATION DATA (LAST RED OAK)
RED QAK SMOKE AREA (%*Min): 57.3
RED OAK FUEL AREA (°F*Min): 8073.0
GRC BOARD FUEL AREA (°F¥*Min): 5058.4
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ASTME 84-01 REPORT

CLIENT: MDC WALLCOVERINGS
SWRIPROJECT NO.: 01.06058.,01.180
TEST DATE: MAY 29, 2003

DAILY TEST NO.: 1

LIGHT OBSCURATION
100 : ¥ e wg,..m._.__% T

i
:
; ; ! : : : : .
! p 1 . v : 1 .
75..._.,.‘ e e ‘ I ...m.}“ ks SECTENETNRIPEY S Aofer e e
: : H

| | L* v-*"i —f]— RE(i Oak
| | | 3 ! ; —— Specimen

Light Ohscuratien, 9,
3] [4;1
<N o]
L !

{

i ;
H

t

4

1

)

1

i

!

Time, Minutes

FLAMESPREAD

----------------------

—g— Red Oak
—~— Specimen

|
¢ 1 2 3 4 5 6 7 8 9 10
Time, Minutes

MDC Wallcoverings 6 SwRI Project No: 01.06058.01.180



